MERCRUISER (D1.7L DTI)

Serial Mbr R ange: OMOS5000 THRL 0M333333 1)

3z

N

< POWER STEERIMG COMPOMENTS b w
Ref |Clazs|Part Description Qt Comment Footnote
2 BE3403T | PULLEY -Power Steering 1 1
3 8633997 |BRACKET- Pump 1 1
4 10 40001134 |BOLT- [ME » 25) 3

5 13 40024 7| LOCKWASHER 3

5 23 A64181|SPACER 1 1
7 BE3401 | BRACKET-Pump T enzion 1 1
7 364247 | BRACKET-Pump Tenzion 1 1
a2 10 400071197 |BOLT- [(M10 « 35) 1

3 13 40024 8| LOCKWASHER 5

10 12 25909 '"WASHER A

11 23 BE3400| SPACER 1

12 10 40003 83| BOLT- [M10 « 70) 3

13 10 215162 65(BOLT- (M10 = B5) 3

14 863749 BRACKET-Rezervoir 1 1
15 10 40001192 |BOLT- (M10 = 25) 2

16 8627527 1|RESERYOIR-Power Steering Fluid |1

17 B0E216| CAP-Power Steering Reservair |1

18 8639297 | COOLER -Power Steering 1

19 32 062808 33|HOSE- P/S Reservoir to Purp 1

20 32 52519 15|HOSE- P/5 Cooler to Feservair 1

21 32 806221 36|HOSE- PS5 Cylinder to Cooler 1

22 32 206222 16|HOSE- P45 Pump ta Cylinder 1

23 25 83879 0-RING 1

24 25 06232 O-RIMNG 1

25 BE3404T | PIULLEY - W ater pump 1 1
26 10 40003 31 |BOLT- [ME = 30] 3

27 13 40025 B|LOCKWASHER 3

28 12 4002316 '"WASHER 3

29 a7 864187 |BELT- Power Steering Purmp 1

il 32 BE3813|HOSE- P/5 Cooler to Heat E xchari| 1

Kil 32 863047 |HOSE- &ir Cooler to P#S Cooler 1 1
32 54 215504220| CLAMP-Hose 4

EX] 54 815504210| CLAMP-Hose 2

M 54 815504105| CLAMP-Hose 3




